
- 186 - 

APPENDIX A 

Process Descriptions - Gasification 



- 187 - 

APPENDIX A 

PROCESS DESCRIPTIONS - GASIFICATION 

In this appendix a general description is presented of the 
gasification processes studied. The reader is referred to the individual 
process reports for details. 

A.I Koppers-Totzek Process 

A.I.I General 

The gasifier operates at about 2700°F and atmospheric pressure 
with oxygen, a small amount of steam, and a dilute suspension of powdered 
coal to produce synthesis gas. The product gas is high in CO and hydro- 
gen, with negligible methane. The process is described generally in the 
Koppers brochures. Additional information has been obtained from the 
literature and by discussions with the Koppers Company. A discussion of 
[...]
an estimated equivalent of 25,000 pounds per hour of low-pressure steam. 

Part of the heat removed in the cooling process could be returned 
to the gas stream after scrubbing by exchange with the heated water leav- 
ing the coolers, so that the net thernml loss might be held to the equiva- 
lent of about 60,000 pounds per hour of low-pressure steam. About 18,000 
po~tnds per hour of water would be condensed from the gas stream on cooling, 
and this (equivalent) water would have to be reintroduced on reheating the 
gas to avoid depletion of the Benfield solution. This might best be 
accomplished by direct introdJction of high-pressure steam, rather than by 
reintrodaction of the contaminated separated water, which would be directed 
to the waste water treatment facil~ty. 

A.2.2.8 Gas Purification 

The gas purification or acid gas removal process which is used 
is the "Benfield" hot potassium carbonate system developed by the Bureau 



- 200 - 

of Mines. This method of removing CO 2 and H2S from the produced gas is 
indicated to have substantial thermal advantage over amine systems at the 
high process pressure employed. 

In the Benfield system, gas absorption takes place in a con- 
centrated aqueous solution of potassium carbonate which is maintained 
at above the atmcspheric boiling point of the solution (225°-240°F) in 
the high-pressure absorber. The high solution temperature permits high 
r~entration~ ~f carbonate (~ikaiinity) to e::i~t without inc~rrin~ 
precipitation of bicarbonate according to: 

K2CO 3 + CO 2 + H20 --2 2KHC0 3 

Partial regeneration of the rich carbonate solution is effected by 
flashing as the solution is depressured into the regenerators. In this 
design, sensible heat of the main gas stream is used to reboil the 
regenerators, so that the gas is cooled to about 260°F in the process. 
The gas is further cooled in cold-water exchangers to about 225°F before 
entering the absorbers. 

It is necessary in this design to admit additional low-pressure 
steam into the regenerators to complete the regeneration process and to 
balance heat and water requirements. Regenerated solution is pumped back 
through the absorbers. The main process gas stream exits the absorbers 
at 230°F, and is cooled by cold-water exchange to about 100°F before 
undergoing residual sulfur cleanup. Stripped acid-gas flows to the sul- 

fur recovery plant. 

A.2.2.9 Residual Sulfur Cleanup 

Methanation catalysts are adversely sensitive to very small 
quantities of sulfur in feed gas. The Benfield system is reported to 
be capable of operation such that sulfur present in process gas as hydrogen 
sulfide and carbonyl sulfide may be virtually completely removed. Less 
is known about the other forms of organic sulfur which may be present in 
process gas, especially thiophenes. 

T h i s  d e s i g n  i n c o r p o r a t e s  a s e q u e n c e  o f  i r o n  o x i d e  and  c h a r  
towers for residual sulfur cleanup ahead of the methanation reactors. 
It is estimated that total sulfur in gas may be reduced to less than 
0.I grain/100 ft3 in this arrangement. Some provision will have to be 
made to permit change-out of the beds in this section. Hence, the high- 
pressure gas in the beds will have to be vented, and the beds will have 
to be inerted before being opened. It is assumed that the vented high- 
pressure gas will be directed to the utility boiler. Steam, which may 
be used for inerting, may be directed back to the Benfield regenerator. 

Steaming, or other inerting, will also be required to purge 
the bed of oxygen when a new bed is to be put on line. It is assumed 
then that the only discharge to atmosphere from this section will be 
such inerting medium, and, further, that the quantity of this gas will 
be very small. 



- 2 0 1  - 

A.2.2.10 Methanation 

The Bureau of Mines has developed two methanation processes 
for application in the Synthane system, and both will he tested in the 
prototype pilot plant being constructed at Bruceton. 

This design incorporates the Tube Wall Reactor or TWR process, 
in which the methanation reactor is constructed in the form of a heat 
exchanger. Reaction occurs on a Raney nickel catalyst coating applied 
to the exterior of the exchanger tubes, and Dowtherm is vaporized through 
the tubes to remove reaction heat. High-pressure steam is generated in a 
separate boiler in the process of condensing and cooling the Dowtherm heat 
exchange fluid, which is then recycled to the methanator. 

A.2.2.11 Final Methanation 

The design basis does not include specific equipment for 
limiting CO content of product gas issuing from methanation. Depending 
on the ultimate use of product, CO content may be required to he held 
to less than 0.I volume percent. The experimental data reported to date 
would indicate that a final treat will be required to limit CO content in 
methanator effluent to specification. %n a commercial plant, some 
arrangement, possibly involving standby methanators, would probably be 
required in any event to handle sudden loss of activity or other mal- 
function in the process train at this point. In our design, we have 
assumed that specification CO levels will be achieved in the methanation 

plant proper. 

A. 2.2.12 Final Compression 

Pressure drop through the Synthane train is indicated to amount 
to about 65 psi. Gas leaving the methanation plant is cooled to 100°F to 
remove water, and is then compressed to i000 psig, the design product 
delivery pressure. 

A. 2.3 Auxiliary Facilities 

We have elected in this study to treat the main gasification 
stream separately from all Other facilities, which are thereby defined 
as auxiliary facilities. The functions of these auxiliary facilities 
are nonetheless required by the process, and, for economic and/or 
ecologic reasons, would be constructed along with the gasification 
system in an integrated plant. 

A.2.3.1 Oxygen Plant 

The oxygen plant provides a total of 3650 tons per day of 

oxygen. The only effluents to the air from this facility should be the 
components of air, principally nitrogen. About 330 ~ scfd of nitrogen 
will be separated. Some of this nitrogen may be used to advantage in 
the plant to inert vessels or conveyances, to serve as transport medium 
for combustible powders or dusts, as an inert stripping agent in 
regeneration or distillation, or to dilute other effluent gas streams. 



- 202 - 

It will be possible to generate about 900 KW of electricity by recovering 
the compression energy of the nitrogen through turbo-expanders. 

About 425 MM scfd of air is taken into the oxygen facility. 
Placement of the ox~'gen facility will depend in part on the desire to 
maintain the quality of ~he air drawn into the system and, especially, 
to minimize interference from plant effluents. 

A. 2.3.2 Sulfur Plant 

The Stretford process has been assumed for sulfur removal. In 
the Stretford process, sour gas is washed with an aqueous solution 
containing sodium carbonate, sodium vanadate, anthraquinone disulfonic 
acid, and a trace of chelated iron. The solution reaches an equilibrium 
with respect to C02, such that only small amounts of CO 2 are removed 
from the gas undergoing treatment. 

In this system, H2S dissolves in the alkaline solution, and 
may be removed to any desired level. The hydrosulfide formed reacts 
with the 5-valent state vanadium, and is oxidized to elemental sulfur 
The wash liquor is regenerated by air blowing, wherein reduced 
vanadium is restored to the 5-valent state via an oxygen transfer 
involving the ADA. The sulfur is removed by froth flotation and 

filtration or centrifugation. 

A.2.3.3 Utilities 

A.2.3.3.1 Power and Steam Generation 

The choice of fuel for the generation of the auxiliary electric 
power and steam required by coal gasification plants markedly affects 
the overall process thermal efficiency. It is generally least efficient 
to burn the clean product gas for this purpose. On the other hand, 
investment in power-plant facilities, including those required to handle 

the fuel and to treat the flue gas, is generally least when product gas 

is so used. 

Synthane gasification is one of the class of coal gasification 
processes which generate a carbon-containing char. Research to date 
would indicate that it is not desirable to gasify more than about 90% 
of the carbon in feed coal, and that it may be preferable to limit 
gasification to about 60-70 per cent of carbon for most feeds. A 

particular feature of the Synthane process design, therefore, is that 
the carbon content of char leaving the gasifier m~y be adjusted such 
that the subsequent combustion of the char will balance the power and 
steam requirements for the system. 

It may be assumed that combustion of Synthane chars will be 

possible in conventional fireboxes if product gas is used as supplemental 
fuel. This alternative might be preferred then on the basis of carrying 
the least developmental debits, and because it should be possible to 
adjust SO 2 concentration in flue gas from most chars such that subsequent 



- 203 - 

flue gas treatment may be avoided. It has the disadvantage of adversely 
affecting overall thermal efficiency. 

For this design, we have assumed that equipment will be de- 
veloped to combust char alone with essentially complete carbon utilization. 
This may be possible, for example, in a fluidized bed boiler and, 
especially, in a fluidized bed system which incorporates combustion in 
the presence of limestone to remove sulfur. Otherwise, such char com- 
bustion will in general require that flue gases be treated to remove 
sulfur. And, as indicated above, the development of a large-scale char 
burning system, as with the development of any new commercial boiler 
concept, ma T involve appreciable effort, a long lead time, and considerable 
investment. 

A.2.3.3.2 Coolin$ Water 

A total of 260,000 gpm of cooling water is indicated to be 
required in this design. If cooling towers were used for this total 
plant, a minimum of 6600 gpm of water would be evaporated. Drift loss 
would be in excess of 500 gpm, and draw-off might be about 800 gpm. Air 
requirement would amount to some 48,000 MM sold. Reheat of plumes would 
be required to avoid fogs in some cases. 

A.2.3.3.3 Waste Water Treatment 

Facilities required to treat water, including raw water, boiler 
feed water, and aqueous effluents, will include separate collection facilities: 

• Effluent or chemical sewer 
• Oily water sewer 
• Oily storm sewer 
• Clean storm sewer 
• Cooling tower blowdown 
• Boiler blowdown 
• Sanitary waste 

Retention ponds for run-offs and for flow equalization within 
the system will be required. Run-off from the paved process area could 
easily exceed 15,000 gpm during rainstorms. Run-off from the unpaved 
process and storage areas could exceed 60~000 gpm in a maximum one-hour 
period. 

Pretreatment facilities will include sour water stripping 
for chemical effluents and Imhoff tanks or septic tanks and drainage 
fields for sanitary waste. 

Gravity settling facilities for oily wastes will include API 
separators, skim ponds, or parallel plate separators. 

Secondary treatment for oily and chemical wastes will include 
dissolved air flotation units, granular-media filtration, or chemical 
flocculation units. 



- 204 - 

Oxygen demand reduction may be accomplished in activated sludge 
units, trickling filters, natural or aerated lagoons, or by activated 
carbon treatment. 

Boiler feedwater treatment will in general involve use of ion- 
exchange resins. Reverse osmosis, clectrodialysis, and ozonation may 
find special application. 

A.3 Lurgi Process 

A.3.1 General 

The Lurgi process has operations similar to other types of 
coal gasification processes, except for the gasification step itself. The 
gasification step in each case is peculiar to the process. In general, 
coal gasification invol:es getting coal from the mine, storing it, 

reducing its size to that necessary for ~asification, and, possibly, 
pretreating the coal. The gasifier raw gas is generally processed 

through a shift reactor which converts carbon monoxide and steam 
to carbon dioxide and hydrogen. The hydrogen is necessary for 
a later step in methanation. This shift reaction is only applied 
to the raw gas if one desires to up-grade it to a synthetic natural 

gas (SNG) stream. For a low heating value gas, a water gas shift 
section is not required. In this Lu~gi study, the assumption is that 

the gas will be up-graded to SNG. Following the shift there is a 
clean-up step to remove from the effluent gas all the HpS and most of 

the CO 2. The acid g~ses are then taken for sulphur production through 
a Claus plant or other sulfur recovery process. The last traces of 
sulfur are then removed from the gas purification product stream in 
order not to poison the methanation catalyst. 

The next step is methanation, where three moles of hydrogen react 
with each mole of carbon monoxide to produce a mole of methane and a mole 
of steam. Considerable quantities of CO 2 also react to produce methane. 
These are highly exothermic reactions which produce a fair amount of the 
steam required in the plant. Following methanation there is a drying 
step and the gas is compressed to pipeline pressure. 

The plant is designed to produce 250 MM scfd of SNG with a 
heating value of 972 Btu/scf. A flow diagram for the plant is shown in 
Figure A.3.1. 

A.3.2 Main Gasification Stream 

A.3.2.1 Coal St0rase and Pretreatment 

The coal storage part of the plant does not involve coal cleaning, 
gangue removal or primary screening. All of these operations are assumed to 
have taken place at the mine. The co31 from the mine is transported to 

the gasification plant by a continuous belt conveyor. The higher heating 
value (HHV) used in the design is 8872 Btu/Ib of coal. 



Coa I 

Air , ~ 

Oxygen 
Plant 

I Coalion~ reparat 

Feed l 
Coal 

o 
Oxygen 
Blown 
Gasifiers 

Air i [ Gasifiers I 
~[and PurifiJ 
; eat on I 

Raw Water 
Trea [ ment 

and 
Storage 

Tar Shift 
--reparat ion Convers io~ [ 

Power 
and Steam 

Plant 
Ash 

Disposa I 

Sulfur 
Plant l lncinerat~o and| 

Superheate~ 

Gas 
Purifica- 
tion 

H ' I 

[Compression 
lethanation~--~ and 

IDehydratior 

l 
as Liquor 
Effluent 
Water 

Treatment 

Couling 
Water 
System 

Evaporatpond i° 1 

SNG 

! 

bo o ~n 

Figure A.3.1 

LURGI Process 



- 206 - 

The sub-bituminous coal delivered to the gasification plant is 
crushed to 1-3/4" x 0. Six storage areas are used for stock piling. Each 
area is 1,750 ft. long x 124 ft. wilde and contains roughly 120,000 tons 
of coal. Coal from the various storage piles is blended prior ro feeding 
it to the gasifier in order to achieve proper heating v~lue control (Btu 
control). An emergency stock pile and re-claiming facility are available 
to provide an additional 650,000 tons ol coal. This will provide a 25 d~v 
supply of coal in cases of emergency. 

A secondary screening facility is present at the gasification 
plant. The I-3/4" x 0 coal is screened to produce two gasifier feed 
sizes (1-3/4" x 5/8" and 3/8" x 3/16"). Two sizes of coal are used as 
an economic measure to minimize size reduction and screening operations. 
All undersized material is conveyed at a rate of about 260 tons per hour 
to a briquetting plant. Briquettes are fabricated and sized to 1-3/4" x 

5/8". The briquettes are mixed with th~ feed going to the gasifier. The 
briquetting plant contains mixers, coaters and compactors in order to mix 

the coal fines with a tar binder. 

Wet scrubber dust collectors are installed in the screening 
and briquetting plant to eliminate dust and fuel emissions. Sprays are 

used at transfer points for dust suppression. 

A.3.2.2 Gasification 

In the Lurgl Process, gasification takes place in a counter- 
current moving bed of coal at 420 pslg. A cyclic mode of operating using 
a pressurized hopper is used to feed coal. The pressurizing medium is 
[...]
regenerate the Stretford solution in the tail gas treatment plant may 

also be so directed. 

B.I.4.4 Utilities 

B.I.4.4.1 Power and Steam Generation 

The choice of fuel for tlw generation of the auxiliary electric 
power and steam required by coal gasification plants markedly affects 
the overall process thermal efficiency. It is generally least efficient 
to burn the clean product gas for this purpose. On the other hand, 
investment in power-plant facilities, including those required to handle 
the fuel and to treat the flue gas, is generally least when product 

gas is so used. 

COED conversion generates a carbon-containing char equivalent 
to some 50-60 weight percent of the coal fed to pyrolysis. Since this 
is considered a fuel product, it would appear that it should be so 
used in the plant preper. However, it suffers as an acceptable fuel in 
this case to about the same extent as does the feed coal, in that its 
sulfur content is observed to be about the same as that of feed coal. 

It has been assumed in this study that dirty fuels would not 
be comhusted in the plant, so that clean product gas would be used also 
for the generation of steam and power requirements. However, the 



- 249 - 

total utility balances require some additional fuel source. Of the 
513 tph of contaminatea proauct gas issuing from the proBuct recovery 
system, there is net 171 tph of dry gas available from the acid-gas 
removal system. Some 25 tph is required as feed to the hydrogen 
plant, so that the net available gas for fuel is 146 tph. The gas is 
estimated to have a higher heating value of 5~5 Btu per scf, so that 
the total available fuel gas equivalent is about 4180 MM Btu per hour. 

Net steam requirements for the facility tota1783~000 Ib/hr, 
equivalent to a 1130 MMBtu/hr fuel requirement. Net electrical 
power requirements total 93,200 KW, equivalent to 902 MMBtu/hr of 
additional fuel. The plant otherwise fires fuel equivalent to 2842 MMBtu/hr 
in process heaters. Hence the total requirement,4874 MM Btu per hour, 
cannot be supplied by the product gas stream alone. The shortfall, 
equivalent to 694 MM Btu/hr, would presumably come from char. 

We have considered that the 2032 MM Btu/hr fuel equivalent 
required at the power plant could be supplied by the combinative firing 
of product char and product gas in suitably designed boilers. The fuel 
requirement is such that if all of the char required to supply the fuel 
shortfall, about 30 tph, is fired in the power plant along with about 
47 tph of product gas, the sulfur emission would be such that flue-gas 
treatment would still be required. About 2.1 tph of SO 2 would be 
emitted, equivalent to about 2.0 Ib/MMBtu, or above the level permitted 
by current standards for solid fuels. 

Flue-gas treatment might be avoided if char were combusted 
with product gas throughout the plant. This would require additional 
investment in char handling and grinding equipment, as well as particulate 
control on all fired heaters and ash handling and disposal facilities, 
and may be less attractive than installation of flue-gas treating 
facilities on the main boiler. A variety of flue gas treatment processes 
for particulate and SO x control are under development, and significant 
progress in this area may be expected by the time a commercial plant is 
constructed. 

The coal fines estimated to be produced in the coal grinding 
operation could supply the fuel shortfall. This alternative may be 
attractive in a commercial facility because there would be no additional 
grinding debit and because the fines production might be entirely con- 
sumed. However, such coal fines may command a higher premium as a salable 
fuel than char, and it may be preferred to charge the coal fines to char 
gasification, depending on the system used for that purpose. 

It has been assumed for the purpose of thermal efficiency 
calculations that char will be combusted in the plant to make-up the fuel 
shortfall, and the process for flue-gas treatment has not been debited. 
It is recognized that char treatment (gasification) is practically required 
in a commercial design. 



- 250 - 

B.I.4.4.2 Cooling Water 

A total of 200,000 gpm of cooling water is indicated to be 
required for operating the FMC design. Because most oZ this requirement 
is used for thermal exchange agalnst relatively low-pressure streams, 
the circuit should be relatively free from process contamination leakage. 

A design wet bulb temperature of 77°F and an approach to the 
wet bulb temperature of 8°F was assumed, with a circulating water 
temperature rise of 30°F. 9,000 gpm is required as cooling tower make- 
up, equivalent to 4.5 percent of circulation. Some 3,000,000 pounds 
per hour of water is evaporated at the cooling tower, 600 gpm is lost 
as drift, and 2400 gpm is withdrawn as blowdown, and is directed to the 
water treatment facility. The cooling requirement to condense water 
from the coal grinding effluent gas stream has not been included. If 
water availability is constrained, this may be attractive. 

It is probable that environmental considerations and the 
costs of water reclamation will operate to restrict industrial water 
consumption in most domestic locations. Hence a commercial design might 
~aximize use of air-cooled heat exchangers, reserving the use of cold 

water only for "trim-cooling" or low-level heat transfer applications. 
The overall economic balance will consider added investments in heat- 
exchange and electrical hardware associated with air-fin usage, as 
well as investment in incremental electrical generation capacity. Running 
costs for the generation of power and for equipment operation would be 
balanced against the net reduction in water treatment and pumping costs, 

as well as the net reduction in water loss. 

On the basis that half of the requirement may be displaced 
with forced draft air-cooled heat exchangers, the incremental electrical 
power requirement is estimated to amount to 26,000 KW. Added cooling 
water requirement associated with the incremental power generation would 
bring the net total cooling water requirement to an estimated i00,000 gpm, 
so that water loss by evaporation might be reduced to about 3025 gpm at the 
cooling towers. Drift loss would amount to 300 gpm on this basis Blow- 
down, or draw-off from the system, might be held to 1200 gpm. There would 
be a reduction in the power requirement for pumping cooling water. On 
the other hand, direct discharge of heat to the air environment in certain 
locations may be less desirable than the humidification associated with 

cooling towers. 

The physical environmental situation at a particular site, 
including water ~vailability, climatic conditions, and available area, 
will set limits on the designer's options for heat rejection. Other 
means, such as cooling ponds, m~y be practicable. In very special situations, 
it may prove economic to recover some of the low-level heat, as by circulation 
in central heating systems to nearby communities or in trade-off situations 
with irrigation water supplies, where hot water may be used to extend growing 
seasons. In all situations, the sociological impact of the use of the 

environment will be an over-riding factor. 



- 251 - 

B.I.4.4.3 Water Treatment 

Analyses of the aqueous condensates produced in the pyrolysis 
and hydrotreatlng plants have not been specified. FMC has indicated 
that these streams would be preferentially recycled to the last, or hottest 
pyrolyzer, or to char gasification if it be included, after minimal pro- 
cessing to strip ammonia and hydrogen sulfide. 

Recycle to a high-temperature char gasification system should 
present no difficulty. However, the long-term recycle to pyrolysis 
requires additional study, since temperatures are rather low and there 
is no basis on which to estimate the degree of "by-pass" through the 
fluidized bed system. Demonstration of such long-term recycle, however, 
would considerably reduce investment in treatment facilities. The 
question may be largely academic, however, because it would appear 
that a large-scale installation, unless it were arranged to combust 
char onsite or in an adjacent facility, would include some form of 
high-temperature char gasification. We have assumed that pyrolysis liquor 
may be recycled in the present design. 

Facilities required to treat water, including raw water, 
boiler feed water, and aqueous effluents, will include separate collection 
facilities: 

• Effluent or chemical sewer 
• Oily water sewer 
• 0ily storm sewer 
• Clean storm sewer 
• Cooling tower blowdown 
• Boiler blowdown 
• Sanitary waste 

Retention ponds for run-offs and for flow equalization within 
t he system will be required. Run-off from the paved process area could 
easily exceed 15,000 gpm during rainstorms. Run-off from the unpaved 
process and storage areas could exceed 80,000 gpm in a maximum one- 
hour period. 

Pretreatment facilities will include sour water stripping 
for chemical effluents and In, off tanks or septic tanks and drainage 
fields for sanitary waste. Gravity settling facilities for oily wastes 
will include API separators, skim ponds, or parallel plate separators. 
Secondary treatment for oily and chemical wastes will include dissolved 
air flotation units, granular-medla filtration, or chemical flocculatlon 
units. Oxygen demand reduction may be accomplished in activated sludge 
units, trickling filters, natural or aerated lagoons, or by activated 
carbon treatment, 

Boiler feedwater treatment will in general involve use of ion- 
exchange resins. Reverse osmosis, electrodlalysls, and ozonation may 
find special application. 



- 252 - 

The COED plant may be able to take advantage of the properties 
of char and of attractive incremental costs for oxygen to assist its 
waste water treatment. Hence, the char produced by the process may have 
some of the attributes of activated carbon, which has been shown to be 
effective in the removal of a wide variety of the water contaminants 
expected. 

Similarly, oxidation of contaminants in water using oxygen, 
and especially ozone, is normally reserved for polishing drinking water 
supplies because of high costs. Direct oxidation, however, is very 
effective in reducing phenol, cyanide and thiocyanate levels in waste 
water, and has particular advantage in that solids concentrations 

are not thereby increased. 

B.2 SRC Process 

B.2.1 General 

The SRC design is based on converting I0,000 tons/day of lllinois 
type bituminous coal to net liquid products amounting to 25,000 barrels/day 
of heavy clean i iquid fuel, of which 2/3 has a sulfur content of 0.5% 
while the remaining 1/3 contains about 0.2% sulfur. The plant facilities 
can be conveniently grouped into several areas including coal preparation 
and handling~ coal liquefaction and filtration, gas cleaning and acid gas 
removal, product handling and treating, char gasification, hydrogen 
production, and finally auxiliary facilities such as utilities, oxygen 
manufacture, water treating, and a sulfur plant. A black flow diagram of 
the process is shown in Figure B.2.1. 

B.2.2 Main Liquefaction Stream 

B.2.2.1 Coal Storage and Preparatio n 

Run of mine coal is delivered in rail cars, unloaded, and 
mechanically stacked in a storage pile with 3 days capacity. Coal con- 
raining moisture is reclaimed from storage and conveyed to a breaker. 
Refuse larger than 3 inches in size from the breaker is returned to the 
mine for disposal. Coal smaller than 3 inches goes to a second storage 
pile with 8000 tons capacity, which feeds the washing and cleaning opera- 
tion. Here it is processed through a series of jigs, screens, centrifuges 
and cyclones, followed by a roll crusher to reduce it in size to 1-1/4 
inch or smaller. Refuse from this cleaning operation goes to a settling 

pond to clean-up the water for reuse. 

The next process step is to dry the washed coal, using a flow 
dryer to reduce the moisture content to 2.7%. Part of the dried coal 
supplies the fuel required for drying. However, the sulfur content of 
this coal is very high and flue gas clean-up would be required to remove 
sulfur as well as particulates. An alternative is to burn part of the 
product gas as fuel in the dryer and use bag filters or a water scrubber 
to control particulates. Fuel consumption can be reduced by using a 



i 
Run of [ coal 

storaR e I 

Coal - I and 
~ea Jpreparario~ 

I Preparat ion I 

Gasificatio 

oxygen 

i 

Oxygen 
Plant 

makeup syngas 

recycle syngas 

preheat 
furnace R°ic'°  lecovi _I 

l 

Acid H2S [ sulfur 
gas Stream [ plant 

removal r I, 

sour gas 

Separationl ~ I Filter 

I -I 

Heat 

Recovery 
Dust 

Removal T 

Makeup 
Water 
Treat 

Waste 
Water 
Treat 

I H2S ! acid Stream gas 

I~ I removal 
I gas to plant fuel 

9 
--latlonl I~u~ 
J I la I 

Hydrogen I 

Products 

i % naphthe 

:;I Cooll..t ~ol 
on I i HVy fuel 

I0oo=. I 
~-~ CO 2 I 

shifted I RemOval & I gas ~Methan~.~ 

Cooling 
Tower 

Steam and 
power 

generation 

! 

tn 

Figure B.2.1 

SRC Coal Liquefaction Process 



- 254 - 

minimum amount of excess air and allowing a higher moisture content in 
the flue gas. At the same time, the volume of vent gas to clean-up is 
similarly reduced. The dried coal is then pulverized to 1/8" and smaller 

and fed to the liquefaction section at a rate of 416 tph. 

B.2.2.2 Slurry Formation and Liquefaction 

The coal is mixed with 20,000 tpd of recycle oll at 550°F, 
to form a slurry at 368°F. Upon mixing, moisture in the coal evaporates, 
is recovered in a condenser, and is returned to the slurry, so that this 

water does not become an effluent from the plant. The resulting slurry 
is recycled through a system supplying the high pressure feed pumps 
which deliver slurry to the reactor section at 1,000 psig pressure. The 
slurry of coal and recycled oil is mixed with makeup synthesis gas and 
recycle gas containing steam formed by injecting and vaporizing sour water 
recovered from the products leaving the reactor. This mixture of gas and 
slurry goes through a pre-heat furnace, where it is heated to 900°F, and 
then to a reactor which operates at about 840°F and 1,000 pslg, with about 
one hour holding time. Total gas flow to the reactor corresponds to about 
45~000 cu. ft. per ton of coal processed. In this particular design, 
synthesis-gas is used in the reactor rather than pure hydrogen. Carbon 
monoxide in this gas is shifted to hydrogen in the reactor and, the water 
needed for this is added in the feed. Conversion of coal is about 91% 

on a moisture and ash-free basis. 

The stream leaving the liquefaction reactor passes to s separator 
at 840°F from which gas is removed overhead and recycled to the reactor 
after passing through acid gas removal. Liquid from the bottom of the 
separator is cooled snd recycled in p,rt to the slurry mixing t-nk where 
it is used to suspend the coal feed so that it can be pumped to high 
pressure. This recycle portion does not have to be filtered. The 
remaining liquid from the separator after the reactor goes to a rotary 
pre-coat filter where ash and solid particles are removed. Liquid pro- 
duct from the filter contains about 0.5% sulfur snd constitutes the main 

clean liquid product from the process. About one third of it is further 
processed by catalytic hydrotreating with pure hydrogen to reduce its 

sulfur content to 0.2%. 

B.2.2.3 Hydrotreatlng 

The primary product stream of filtered reactor liquid is 
fractionatzd to give naphtha and s light distillate, both of which are 
furzher hydrotreated. Heat for distillation is provided by a furnace 
which generates a significant amount of flue g,s. Since product gas is 
used as fuel, it should be practical to meet the emissions requirement 
for larg e stationary boilers with regsrd to sulfur, particulates, NO x, 

and CO. 

The p r o d u c t  h y d r o t r e a t i n g  s e c t i o n  a l s o  u ses  f u r n a c e s  f o r  p r e -  